VPC-5600S

Supplier: POKI / Carton size: 332 (L)*322 (W)*183 (H) mm

Package Drop Test Report

Report NO: 171030021
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Testing Result

Num Test item list Result | Remark
1 |Package drop test Pass
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Configuration of EUT

Num Item Spec
1. |Model Name VPC-5600S / Ver. A0.2
2. |Main Board VPC-5600S / Ver. A0.2
3. |BIOS VPC-5600 R0.7 (VP56AMO7) (06/15/2017)
4. |CPU Intel Core i3-7100U 2.40 GHz
5. [Chipset Intel Kaby Lake SOC
6. |Wide Temp. Memory |innodisk 16GB DDR4 2400 W/T SODIMM * 2 / chipset: SEC K4A8G085WB
7 MSATA SSD & Transcend / mSATA / TS64GMSA3701 / 64GB * 1 (for OS)
" ]2.56” SATASSD Transcend SSD420K / 256GB / TS256GSSD420K * 1 (for storage video file)
Test Software Windows 10 / Run PassMark Burn In Test 8.1 Pro & EtroCenter Ver. 1,3,0,16
9. |Camera ETROVISION / EV8782Q-BD * 1
10. |POE Splitter Model No.: POS-1001 * 3
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Package Drop Test

Test Date: 11-02-2017
Test Product: VPC-5600S
Test Site: PO KI PAPER CONTAINER. ,LTD

Test Standard:
Reference ISTA PROJECT 1A

Test Equipment:
Drop Tester
KING DESIGN Co. LTD.
Model: KD-128A
Serial Number: UU110099185

Test Condition:

1. Test Phase: One corner. Three edges. Six face
2. Test Cycle: 1 Cycle
3. Test Height: 76cm
4. Test Weight: 4.9Kg
5. Sample Package: 1unit in single-package.
6. Test Drawing:
Top Side Rear Side
¢ b
Right Side Left Side
\
Mid Edge
Short Edge

Front Side

Bottom Side
Long Edge Damage Corner

Test Result:
The packaging is not broken, main board no structure deformation and function was working normally
after the drop test.
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